
NEW PRODUCT SLIDESHOW

Trijardy XR (empagliflozin, 

linagliptin, metformin extended-release)

https://www.firdapse.com/
https://www.firdapse.com/


Introduction

 Brand name: Trijardy XR

 Generic name: Empagliflozin, linagliptin, metformin 
extended-release

 Pharmacologic class: Sodium-glucose co-transporter 
2 (SGLT2) inhibitor + dipeptidyl peptidase-4 (DPP-4) 
inhibitor + biguanide

 Strength and Formulation: 5mg/2.5mg/1000mg, 
10mg/5mg/1000mg, 12.5mg/2.5mg/1000mg, 
25mg/5mg/1000mg; tablets

 Manufacturer: Boehringer Ingelheim and Lilly

 How supplied: Tabs 5mg/2.5mg/1000mg, 
12.5mg/2.5mg/1000mg—60, 180; 10mg/5mg/1000mg, 
25mg/5mg/1000mg—30, 90

 Legal Classification: Rx



Trijardy XR



Indication 

 Adjunct to diet and exercise to improve 

glycemic control in adults with type 2 

diabetes.

 Empagliflozin is indicated to reduce the risk of 

cardiovascular death in adults with type 2 

diabetes mellitus and established cardiovascular 

disease.



Limitations of Use 

 Not recommended for patients with type 1 

diabetes or for the treatment of diabetic 

ketoacidosis.

 Not studied in patients with a history of 

pancreatitis. 

 It is unknown whether patients with a history of 

pancreatitis are at an increased risk for the 

development of pancreatitis while using Trijardy

XR.



Dosage and Administration 

 Swallow whole. 

 Take once daily in the AM with food. 

 Individualize. 
 Currently on metformin (± linagliptin): switch to 

similar total daily dose plus empagliflozin 10mg 

and linagliptin 5mg. 
 Currently on metformin and empagliflozin (±

linagliptin): switch to similar total daily dose plus 

linagliptin 5mg. 

 Max: 25mg/5mg/2000mg per day. 

 Renal impairment (eGFR <45mL/min/1.73m2): do 

not initiate or continue treatment.



Considerations for Special 

Populations

 Pregnancy: Not recommended during second and 
third trimesters.

 Nursing mothers: Not recommended while 
breastfeeding.

 Pediatric: <18 years: not established.
 Geriatrics: Recommended dosage of metformin 

should usually start at the lower end. 
 Renal impairment: Should not be initiated or 

continued in patients with eGFR <45mL/min/1.73m2

and is contraindicated in patients with severe renal 
impairment (eGFR <30mL/min/1.73m2), ESRD or 
dialysis.

 Hepatic impairment: Not recommended.



Contraindications

 Severe renal impairment (eGFR <30mL/min/1.73m2), 

ESRD, or on dialysis. 

 Metabolic acidosis, diabetic ketoacidosis.   



Warnings and Precautions

 Increased risk of metformin-associated lactic acidosis 

with renal or hepatic impairment, concomitant use of 

certain drugs (eg, cationic drugs), ≥65yrs of age, 

undergoing radiological contrast study, surgery and other 

procedures, hypoxic states, and excessive alcohol 

intake; discontinue if lactic acidosis is suspected or 

occurs. 

 Discontinue at time of, or prior to, intravascular 

iodinated contrast imaging in patients with eGFR

<60mL/min/1.73m2, history of hepatic impairment, 

alcoholism, heart failure, or when intra-arterial contrast 

will be given; reevaluate eGFR 48hrs after procedure 

and restart therapy if renally stable.  



Warnings and Precautions

 Avoid if clinical or lab evidence of hepatic disease.

 Correct volume depletion and assess for volume 

contraction before initiating. 

 Monitor for symptomatic hypotension after starting 

therapy (esp. elderly, renal impairment, low systolic 

BP, or on diuretics). 

 Assess for ketoacidosis in presence of 

signs/symptoms of metabolic acidosis, regardless of 

blood glucose levels; discontinue if suspected, 

evaluate and treat; consider risk factors before 

initiation (eg, pancreatic insulin deficiency, caloric 

restriction, alcohol abuse). 



Warnings and Precautions

 Consider temporarily discontinuing prior to scheduled 

surgery (for ≥3 days) or other clinical situations (eg, 

prolonged fasting due to illness or post-surgery).

 Evaluate renal function prior to starting and monitor 

periodically thereafter; more frequently in elderly or 

patients with eGFR <60mL/min/1.73m2. 

 Risk of acute kidney injury in hypovolemia, chronic 

renal insufficiency, CHF, and concomitant drugs (eg, 

diuretics, ACEIs, ARBs, NSAIDs). 

 Consider temporarily discontinuing with reduced oral 

intake or fluid losses; monitor for acute kidney injury; 

discontinue and treat if occurs.  



Warnings and Precautions

 Known risk factors for HF; monitor for signs/

symptoms; consider discontinuing if develops.

 Monitor for signs/symptoms of pancreatitis, 

hypersensitivity reactions, severe joint pain, or bullous 

pemphigoid; discontinue if suspected or occurs.

 Necrotizing fasciitis of the perineum (Fournier 

gangrene); discontinue and treat immediately if 

suspected; use alternative antidiabetic. 

 Monitor for genital mycotic infections, UTIs; treat as 

appropriate. 

 Measure hematologic parameters annually (esp. serum 

Vit. B12 in susceptible patients). 

 History of angioedema with other DPP-4 inhibitors.



Interactions

 Increased risk of lactic acidosis with topiramate, 
other carbonic anhydrase inhibitors (eg, 
zonisamide, acetazolamide, dichlorphenamide); 
monitor. 

 Concomitant cationic drugs that interfere with renal 
tubular transport systems (eg, ranolazine, 
vandetanib, dolutegravir, cimetidine) may increase 
metformin levels. 

 Avoid excessive alcohol. 
 Diuretics, steroids, phenothiazines, thyroid 

products, estrogens, oral contraceptives, phenytoin, 
sympathomimetics, nicotinic acid, CCBs, and 
isoniazid may cause hyperglycemia. 



Interactions

 Greater potential for volume depletion with 

concomitant diuretics. 

 May need a lower dose of concomitant insulin or 

insulin secretagogue (eg, sulfonylurea) to reduce 

risk of hypoglycemia. 

 Antagonized by strong P-gp or CYP3A4 inducers 

(eg, rifampin); consider alternatives to linagliptin if 

used in combination. 

 May cause false (+) urine glucose tests or unreliable 

measurements of 1,5-AG assay; use alternative 

methods to monitor glycemic control. 



Adverse Reactions

 Most common (≥ 5%): Upper respiratory tract 
infection, urinary tract infection, nasopharyngitis, 
diarrhea, constipation, headache, gastroenteritis.

 Others: Genital mycotic infections (esp. females), 
hypersensitivity reactions, pancreatitis, heart 
failure, hypotension, ketoacidosis, renal 
impairment, urosepsis, pyelonephritis, possible 
severe and disabling arthralgia, bullous 
pemphigoid. 

 Rare: Fournier gangrene.



Mechanism of Action

 Empagliflozin is an inhibitor of SGLT2. By inhibiting 
SGLT2, it reduces renal reabsorption of filtered glucose 
and lowers the renal threshold for glucose, and thereby 
increases urinary glucose excretion.

 Linagliptin is an inhibitor of DPP-4, an enzyme that 
degrades the incretin hormones glucagon-like peptide-1 
and glucose-dependent insulinotropic polypeptide. It 
increases the concentrations of active incretin 
hormones, stimulating the release of insulin in a 
glucose-dependent manner and decreasing the levels of 
glucagon in the circulation.

 Metformin decreases hepatic glucose production, 
decreases intestinal absorption of glucose, and 
improves insulin sensitivity by increasing peripheral 
glucose uptake and utilization.



Clinical Trials

 Approval was based on 2 randomized open-label trials 
that assessed the bioequivalence of empagliflozin, 
linagliptin and metformin hydrochloride extended-
release fixed-dose combination tablets and their 
individual components in healthy adults. 

 Approval was also supported by a phase 3, double-blind 
study that compared the efficacy and safety of 
empagliflozin plus linagliptin to the individual 
components as add-on therapy in 686 patients with T2D 
who were inadequately controlled on metformin. 

 Patients were randomized 1:1:1:1:1 to receive 1 of 5 
active-treatment arms: empagliflozin 10mg or 25mg, 
linagliptin 5mg, or linagliptin 5mg in combination with 
10mg or 25mg empagliflozin as a fixed-dose 
combination tablet.



Clinical Trials

 At week 24, empagliflozin 10mg or 25mg + linagliptin

5mg demonstrated a statistically significant 

improvement in HbA1c (P <.0001) and fasting 

plasma glucose (P <.001) compared with the 

individual components. 

 A statistically significant reduction in body weight 

was observed with empagliflozin 10mg or 25mg + 

linagliptin 5mg compared with linagliptin 5mg alone 

(P <.0001). 

 No statistically significant difference was observed in 

body weight compared to empagliflozin alone.



New Product Monograph

 For more information view the product 

monograph available at:

https://www.empr.com/drug/trijardy-xr/


